
 
 

 

 
 
 
 

 

Assessment of biogas 
potential for aerobic granular 
sludge and activated sludge at 
Gryaab  

 

Master thesis in Infrastructure and Environmental Engineering 

 
JOHANNA ARITA  
 
 
DEPARTMENT OF ARCHITECTURE AND CIVIL ENGINEERING 

CHALMERS UNIVERSITY OF TECHNOLOGY 
Gothenburg, Sweden 2023 

www.chalmers.se 



 
 
 
 
 

 

MASTER’S THESIS ACEX30 

 

Assessment of biogas potential for aerobic granular sludge 

and activated sludge at Gryaab  

 

Master’s thesis in Infrastructure and Environmental Engineering 

 

 

JOHANNA ARITA 

 

 

 

 

 

 

 

 

 

 

Department of Architecture and Civil Engineering 

Division of Water Environment Technology 

CHALMERS UNIVERSITY OF TECHNOLOGY 
[...]
                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               2 
 

1.1. Aim  
 

The aim of the master thesis was to assess the biogas potential of WAGS-sludge, mixed AGS-sludge, 

PS, and WAS at the Rya WWTP. PS and WAS were sampled from the full-scale plant and the AGS-

sludges were sampled from a pilot plant located at the Rya WWTP. Different configurations of the AGS 

pilot setup were explored to fulfill this aim. WAGS-sludge, the flocculent sludge that is removed every 

cycle, and Mixed AGS-sludge, sludge under fully mixed conditions during the aeration phase, were 

tested when the pilot was fed with either incoming (crude) or pre-settled wastewater. PS and WAS were 

tested as well for comparison with these AGS-sludges. The biomethane production was measured by 

anaerobically digesting two setups of samples with AMPTS II equipment, see Chapter 3. The results 

provided by the AMPTS II were used to compare the biomethane potential of both technologies.   

 

 

The following research questions were addressed for this project:  

 

1. What is the methane production potential from the waste sludges of the aerobic granular sludge 

pilot plant and how does it relate to that of the primary sludge and waste activated sludge at the 

Rya WWTP? 

2. How is the methane production of the different sludge fractions of aerobic granular sludge 

affected by the characteristics of the influent wastewater? 

 

1.2.  Limitations  
 

The limitations for this master thesis project are listed below:  

 

• This master thesis project was performed only with sludge samples from the Rya WWTP. 

Therefore, the results are only representative of the Rya WWTP.  

 

• The AGS-sludge samples were taken from a pilot plant and not from a full-scale plant. 

However, the biological characteristics were assumed to be the same as from a full-scale plant.  

 

• Inoculum samples used to prepare mixtures were taken from a digester at the Rya WWTP 

already adapted to PS and WAS.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 
 
 
 
 

                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               3 
 

2. Background  
 

2.1. Gryaab AB   
 

Gryaab AB is a municipally owned company. The municipalities of Ale, Göteborg, Härryda, Kungälv, 

Lerum, Mölndal, Partille, and Bollebygd cooperate to treat wastewater from industries and households 

before being discharged into the sea to comply with stringent discharge consents. The company has 

around 120 employees distributed in five different departments (Gryaab AB, 2021).  

 

The incoming wastewater is treated with respect to degradable organic material, phosphorus, and 

nitrogen. Once the water is treated it is led via a tunnel to the Göta River estuary (Gryaab AB, 2022b).  

Gryaab has discharge limit values per year, tertial, and as 3-year average masses presented in Table 1 

(Dag Lorick, personal communication, June 2, 2022).  

 
Table 1. Gryaab's discharge limit values. 

Results Phosphorus Nitrogen COD 

Concentrations (mg/l, to be achieved as yearly basis as well as during tertial 2) 

Total 2021 0.18 6.6 6.4 

Permit 0.3 8 10 

Gryaab’s goal  < 0.25 < 7 < 9 

Amounts (tons, to be achieved as a 3-year average) 

Total 2021 23.7 854 824 

Permit 40 1,000 1,300 

Gryaab’s goal  < 35 < 980 < 1,200 

 

 

The Rya WWTP plant currently treats wastewater from 812,960 people (Gryaab AB, 2022a), and this 

number is expected to increase in the coming years. To increase the plant’s capacity, it is planned to 

build a parallel treatment plant next to the existing facility, the project is named Nya Rya (Gryaab AB, 

n.d.-b)  

 

2.2. Wastewater Treatment Process at the Rya WWTP  
 

The removal of organic matter is one of the most important tasks WWTPs must perform. Its 

decomposition in receiving water bodies consumes dissolved oxygen and releases nutrients that feed 

algae growth (Lowe, 2004). Eutrophication is the over-enrichment of surface waters with mineral 

nutrients. This results in an excessive production of autotrophs such as algae and cyanobacteria (Correll, 

1999). The main organic components in wastewater are 50% proteins, 40% carbohydrates, 10% fats 

and oils, and trace amounts of priority pollutants (Shon et al., 2006). Regarding nitrogen, most of it is 

found in wastewaters in the form of ammonia (Winkler & Straka, 2019). It must be tackled by 

WWTPs to prevent environmental problems such as eutrophication, toxic algae blooms, and higher 

emissions of greenhouse gases (Baron et al., 2013). Phosphorus can also cause eutrophication. Its 

removal can be done through either chemical or biological methods, or a combination of both (Yeoman 

et al., 1988).  

 

At Gryaab the water is purified mechanically, physically, chemically, and biologically with the aim of 

removing organic matter, nitrogen, and phosphorus. The treatment process begins with the 

transportation of wastewater from the eight different municipalities through a 13 kilometers long tunnel 

system which is diverted into the WWTP. The tunnel system has a slope of 0.1%, meaning the water 

flows naturally down into the treatment plant. The water entering the plant is pumped with four pumps 

with a maximum capacity of 4.7 m3/s – 6.0 m3/s each (Gryaab AB, 2020). The flow into the plant varies 



 
 
 
 
 

                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               4 
 

from 2-16 m3/s depending on the amount of stormwater into the treatment due to the predominant 

combined sewers in the region (D. Lorick, personal communication, April 17, 2023). 

 

 

2.2.1. Preliminary Treatment  

 

After entering the WWTP, the wastewater first passes through a coarse bar screen with a two 

centimeters grid mesh. Here, paper towels and other big items such as plastics, sticks, or rags are 

removed. Afterwards, the wastewater passes through an aerated sand trap with the objective of 

separating medium sized solid particles such as sand, stone, and grit. This is followed by a fine grate 

bar with a gap of 2 mm. The collected solids from the preliminary treatment process are washed, 

pressed, and stored before being incinerated (Gryaab AB, 2020).  

 

2.2.2. Primary Treatment  

 

During primary treatment the wastewater flows into twelve rectangular-shaped sedimentation tanks 

with a total volume of 22,670 m3 and an area of 5,800 m2 (Gryaab AB, 2020). Organic matter such as 

dissolved toilet paper, feces, and food scraps sink to the bottom and primary sludge is formed. The 

sludge at the bottom of the tanks is pumped to the biogas reactors and the water is pumped to the 

secondary treatment (Gryaab AB, n.d.-c).  

 

2.2.3. Secondary Treatment  

 
More than 90% of municipal wastewater treatment plants around the world use activated sludge as their 

core treatment process (Liu, 2003) due to its proven effectiveness. At the Rya WWTP the secondary 

treatment consists of a high-loaded BOD removal activated sludge basin, nitrifying trickling filters, 

nitrifying moving bed biofilm reactor, denitrifying moving bed biofilm reactor, an anammox reject 

water treatment line, and secondary sedimentation basins.  
 

After passing through the primary sedimentation, iron sulphate is added to the water for chemical 

precipitation of phosphorus after which the water flows into the three activated sludge basins which are 

separated into anoxic and aerobic zones. The first area is unaerated and due to the lack of oxygen the 

bacteria use nitrate for respiration, transforming into nitrogen gas that is released to the atmosphere. 

This process is called denitrification. After denitrification the water enters the oxic basins where the 

bacteria break down organic matter with oxygen and multiply via cell division, forming new activated 

sludge (Gryaab AB, 2020). The necessary oxygen is transferred in this basin in order to oxidize organic 

material in the reactor and prevent the settling of sludge flocs. The role of microorganisms is vital as 

they consume organic matter and produce carbon dioxide (van Handeel & van der Lubbe, 2012).    

 

After on average one hour and a half of retention time, polymer is added to the water to improve 

flocculation and the water flows into the secondary sedimentation basins, which have a total volume of 

72,200 m3. Here, the wastewater is retained on average for three hours with the aim of removing the 

biomass either as return sludge which is sent back to the anoxic basing or as waste activated sludge sent 

to the pre-sedimentation tanks or to the sludge handling process if high flows are present (Gryaab AB, 

2020)  

 

After the secondary sedimentation basins, one part of the water flows into the nitrifying trickling filters 

and the other part flows into the nitrifying moving bed bioreactors to receive post-nitrification treatment 

(Gryaab AB, 2020).  

 

The trickling filters are 7.2 meters deep, have a volume of 16,500 m3 and a capacity of 7 m3/s. They 

possess a high water-plastic contact surface where bacteria can thrive. The ammonia in the water is 

converted to nitrate in the process called nitrification. The water treated at the trickling filters is later 

sent back to the activated sludge basins for pre-denitrification (Gryaab AB, 2020). 



 
 
 
 
 

                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               5 
 

 

The nitrifying moving bed biofilm reactors are basins filled with plastic carriers where bacteria can 

grow. The basins have a total volume of 10,800 m3 and a capacity of 5.0 m3/s. The reject water from 

the dewatering process performed after anaerobic digestion can be sent back to this area, however, it is 

normally sent to the anammox process where the anammox bacteria convert ammonia directly into 

nitrogen gas (Gryaab AB, 2020).  

 

Following the two nitrifying processes mentioned above the water is sent to the post-denitrification 

moving bed biofilm reactors where plastic carriers treat the nitrate in water produced from the 

nitrification process by converting it into nitrogen gas with the addition of an external carbon source 

such as methanol. The total volume of the post-denitrification basins is 11,000 m3 with a capacity of 

4.0 m3/s (Gryaab AB, 2020).  

 

2.2.4. Tertiary Treatment  

 

After the secondary treatment, the water is sent to the disc filter plant which consists of 32 disc filters 

on rotating filter cloths with a mesh width of 15 μm. This is the final step of the treatment process, 

where suspended solids are removed and effluent quality is improved before the water is finally released 

to the Göta River (Gryaab AB, 2020).   

 

The management and handling of the sludge produced from the plant is explained in Section 2.7.  



 
 
 
 
 

                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               6 
 

 

 
 
Figure 1. Process Schematic at the Rya WWTP. Taken from “Miljörapport 2022” (Gryaab AB, 

2022b). 

 



 
 
 
 
 

                                                                                                                                                            
CHALMERS, Architecture and Civil Engineering, Master’s thesis ACEX30                                               7 
 

2.3.  Nya Rya  
 

The Nya Rya is an expansion project of the existing Rya WWTP. Considering there is no space left for 

construction at the site of the existing plant, the new parallel plant will be built on new land (Gryaab 

AB, n.d.-b). Currently, different wastewater treatment technologies are being compared for aspects such 

as environmental burdens, and costs (Gryaab AB, n.d.-a). One of the considered technologies is aerobic 

granular sludge. The biogas potential assessed in this master thesis project is one of the factors that 

stakeholders will take into consideration when designing the new plant if AGS is chosen to be the main 

process.  

 

The Nya Rya project is expected to be completed in four different stages: Investigation, pre-design, 

actual implementation, and submission of the program to the operation organization. The new treatment 

plant will be fully implemented in year 2036 (Gryaab AB, n.d.-b).  

 

2.4. Aerobic Granular Sludge  
 

The aerobic granular sludge process is a biological wastewater treatment technology where aerobic 

granules are formed by the immobilization of different microbial groups. This technology was 

developed to address issues regarding the conventional activated sludge process, such as sludge-water 

separation and high land footprint. There are several advantages associated with this technology, such 

as the compact microbial structure of the granules and their high settling velocities, the ability to 

perform nitrification, denitrification, and phosphate removal at the same time and in one tank reducing 

energy costs and space, and lower sludge production (Nancharaiah & Sarvajith, 2019). The main 

disadvantages associated with this technology are related to granulation.  The long start-up process of 

granule formation, the proneness of granule stability to deterioration due to different factors such as 

low hydrodynamic shear forces (Liu & Tay, 2002) and low temperatures could affect the process in a 

full-scale facility (Show et al., 2012).   

 

 

2.4.1. Granule formation  

 

Aerobic granules consist of aerobic, anoxic, and anaerobic microbial layers allowing the removal of 

carbon, nitrogen, and phosphorus within a single reactor. They have a size of > 200 μm and a settling 

velocity of 90 m/h (Hamza et al., 2022).  For granulation to occur a combination of conditions must 

take place.  Some of these factors are high substrate concentrations, short settling time, high shear stress, 

and low growth rates (Obotey Ezugbe & Rathilal, 2020).  

 

The most common option to achieve high substrate concentrations are Sequencing Branch Reactors 

(SBRs). This way, microorganisms are exposed to incoming wastewater with high concentration of 

organic matter, nitrogen, and phosphorus under each operating cycle (Zhang et al., 2020). The most 

common AGS process, Nereda® operates with three cycle components: simultaneous influent feed and 

effluent withdrawal, aeration and reaction, and fast settling phase (Hamza et al., 2022).   

 

To enhance granulation, reactors must be operated with a short settling time for the biomass. This way, 

rapidly settling granules are retained in the system and suspended microorganisms are washed out with 

the effluent water (Beun et al., 1999).  

 

The application of low growth rates leads to stable granulation. This can be achieved by exposing the 

reactor to the “feast and famine process”, which consists of the exposure of biomass to high and low 

concentration of organic matter in the wastewater. The microorganisms that can store organic matter 

during the anaerobic phase and use it during aerobic grow phase are the fundaments of granulation. 